

Empfehlung zur Behandlung einer schmerzhaften diabetischen peripheren Neuropathie

	Recommended Drug and Dose	Not Recommended
Level A	Pregabalin, 300 – 600 mg/day	
Level B	Gabapentin, 900 – 3.600 mg/day	Oxcarbazepine
	Sodium valproate, 500 – 1.200 mg/day	Lamotrigine
	Venlafaxine, 75 – 225 mg/day	Lacosamide
	Duloxetine, 60 – 120 mg/day	Clonidine
	Amitriptyline, 25 – 100 mg/day	Pentoxifylline
	Dextromethorphan, 400 mg/day	Mexiletine
	Morphine sulphate, titrated to 120 mg/day	Magnetic field treatment
	Tramadol, 210 mg/day	Low-intensity laser therapy
	Oxycodone, mean 37 mg/day, max 120 mg/day	Reiki therapy
	Capsaicin, 0.075% qid	
	Isosorbide dinitrate spray	
	Electrical stimulation, percutaneous nerve stimulation x 3 – 4 weeks	

Quelle: AAN 2011